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NOTICE

LIRETE “RBLEE” RER R AET:

Test report is invalid without the “ Stamp of test report” or that of
test department on it.

2. BRI EREFINE “REECE" NBRMAETLN;

Duplication of test report is invalid without the “ Stamp of test report”
or that of test department re—stamped on it.
3.MELER. HE. MESFELN (hERKRENENHEEET);

Test report is invalid without the signatures of the persons for chief
test, verification and approval. The test report for arbitration should
be added the signature of the person for verification on it.

4. PEWRSTLR

Test report is invalid if altered.

5. WREBMREEFRAYN NTRIMEZ HETHH N HREEARH;

Different opinions about test report should be reported to the test
department within 15 days from the date of receiving the test report.
6. —RIB, ZRRBEIOTREATR.

In general , for entrusted tests the responsibilities are undertaken

for the delivered samples only.
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ADD: 30 Bei San Huan Dong Lu Beijing China
FHi% (Tel) : 010-84281336  010-64517235
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fEH (Fax) : 010-84288515

MR EZRAD (Post code) : 100013
Internet: http://www. cabr—betc. com
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4 £: m FRER: [ # e —-m
mo B m’ JFRER: - BARERLE (TR ) 13,35
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TR A A2 i KRB G 3 ATREA

EARGERAR L | BERMFSSOMNRE | AERIEERRL

A e C 13.0 = JE: kPa 101. 2
BAHERT: mm Fi: 984 K. 2374 =
g R
REVERE: 10Pa [ENEMEAT, BAHRETBEER 0.31 m"/(m’h);
BNITTRSKTRBEE — m’/(m-h);
-10Pa JE W ZEAT, BMERESKBEER 0.45 m*/(m”h);
BMANTTRBKTERBEE — m*/(m-h).

KBEPERE: BEIATEME, BEMESE 1500 Pa , ¥REALTEER.

PUAJEMERE: 2N : 1EE ———  kPa; iR — kPa;
REMEREN: EE 2.3 kPa; /& -2. 3 kPa;

AW 3 BEERRXJE): IEE_ 3.0 kPa; fiJk_ -3.0 kPa.
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BRI RE R GB/T21086-2007

neE 1 2 3 1 5 6 7 8 9]
AYIRAHE | 1LO<SP | 1L5<P | 2.0SP | 2.5<P | B.0SP | 3.5SA | 4 0SP 45SP |
(s )
Py/kPa 1,5 | €30 | =25 | w30 | =86 | 40 | =45 | 50

VL9 R EEARAE A RINKE. W B9 % (5. 5kPa).
20 SMRIRRE AN IE. SOV E AR BME .

R R YRR GB/T21086-2007
A ] 1 2 3 - 1 |
SEIERE g /[m'/ (meh)] | 4.0=2¢>2.5 | 2.5=2¢>1.5 | 1.5=2¢.>0.5 7<0.5 |
SRFGRFAE ga/ [’/ (m’ eh)] | 4.02ga>2.0 | 2.0=g,>1.2 | 1.2=22>0.5 gr<0.5 W
FEIRR RS K B B R GB/T21086-2007
U] 1 2 3 4 5
500<AP | T00<AP | 1000<AP | 1500<AP |
p— =200
o i <700 <1000 <1500 Zoggy | SN
AP/Pa 250<AP | 350<aP | 500<aP | T00<SAP ; |
B =100
RECL ) <350 <500 <700 <1000 Ar=1000 |
FE: 5 N R bRy [E e 38 4 AT R #B 43 o 2 B AE

AR T AR LR gk GB/T21086-2007
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